Choose Category

     Quick Search   Minimize
  

Product List
Tracker 4 Disc, Hub & Yoke
Quantity 
 

 

 

Key Qty Part # Description
1 1 333-615 Fork, Tracker 4
2 4 108-022 Lock washer, 3/4"
(Not Available)
3 4 100-159 Bolt, 3/4" X 2 3/4"
(Not Available)
4 1 166-047 Tracker coulter, 30" O.D.
5 1 102-011 Hex nut, 1"
(Not Available)
6 1 108-025 Lock washer, 1"
(Not Available)
7 5 102-039 Wheel nut, 1/2"
8 1 333-533 Strengthener plate
9 1 331-901 Tracker 4 hub assembly
10 1 100-198 Bolt, 1" X 10 1/2" Grade 8
11 4 120-036 Bearing, 1 1/4" I.D.
12 1 331-905 Spacer, Tracker 4 hub
13 5 100-335 Stud bolt, 1/2" X 2 1/8"